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ANNEX 2-1
FCC Part 15C Test Report
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Shenzhen Algo Technologies Co., Ltd.
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Duty Cycle

Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB)
NVNT a 5180 Antl 85.04 0.7
NVNT a 5220 Antl 85.03 0.7
NVNT a 5240 Antl 85.38 0.69
NVNT n20 5180 Antl 97.57 0.11
NVNT n20 5220 Antl 97.52 0.11
NVNT n20 5240 Antl 97.61 0.11
NVNT n40 5190 Antl 95.34 0.21
NVNT n40 5230 Antl 95.33 0.21
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Duty Cycle NVNT a 5180MHz Antl
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Duty Cycle NVNT n20 5180MHz Ant1
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= Keysight Spectrum Analyzes - Swept SA
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Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)

NVNT a 5180 Antl 10.138 0.7 10.838 24 Pass
NVNT a 5220 Antl 10.04 0.7 10.74 24 Pass
NVNT a 5240 Antl 11.058 0.69 11.748 24 Pass
NVNT n20 5180 Antl 10.953 0.11 11.063 24 Pass
NVNT n20 5220 Antl 10.844 0.11 10.954 24 Pass
NVNT n20 5240 Antl 11.688 0.11 11.798 24 Pass
NVNT n40 5190 Antl 11.033 0.21 11.243 24 Pass
NVNT n40 5230 Antl 11.035 0.21 11.245 24 Pass
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Power NVNT a 5180MHz Antl

= Keysight Spectrum Analyzes - Channel Power
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Power NVNT n20 5180MHz Antl

= Keysight Spectrum Analyzes - Channel Power
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Power NVNT n40 5190MHz Antl
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Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5180 Antl 16.36692398
NVNT a 5220 Antl 16.39398753
NVNT a 5240 Antl 16.37131059
NVNT n20 5180 Antl 17.58351281
NVNT n20 5220 Antl 17.59757878
NVNT n20 5240 Antl 17.529833
NVNT n40 5190 Antl 36.03137315
NVNT n40 5230 Antl 36.11455984
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OBW NVNT a 5180MHz Antl
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OBW NVNT n20 5180MHz Antl
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OBW NVNT n40 5190MHz Antl
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Maximum Power Spectral Density Level

Condition Mode Frequency Antenna Reading Duty Factor Max PSD Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)

NVNT a 5180 Antl 0.58 0.7 1.28 11 Pass
NVNT a 5220 Antl 0.402 0.7 1.10 11 Pass
NVNT a 5240 Antl 2.161 0.69 2.85 11 Pass
NVNT n20 5180 Antl 1.085 0.11 1.20 11 Pass
NVNT n20 5220 Antl 0.827 0.11 0.94 11 Pass
NVNT n20 5240 Antl 2.146 0.11 2.26 11 Pass
NVNT n40 5190 Antl -1.492 0.21 -1.28 11 Pass
NVNT n40 5230 Antl -1.858 0.21 -1.65 11 Pass

Total or partial reproduction of this document without permission of the Laboratory is not allowed.

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China

Page 14 of 20




PSD NVNT a 5180MHz Antl
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Center Freq 5.180000000 GHz

Ref Offset 8.49 dB
Ref 20.00 dBm

Center 5.18000 GHz
#Res BW 1.0 MHz

Avg Type: RMS
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100

#Atten: 30 dB

#VBW 3.0 MHZ*

[sTATUS

Mkr1 5.178 236 GHz
0.580 dBm

Span 30.00 MHz

Sweep 1.333 ms (10001 pts)

PSD NVNT a 5220MHz Ant1

[ Keysight Spectrum Analyzer - Swept 54
Center Freq 5.220000000 GHz Avg Type: RMS
PNO:Fast -+ Trig: FreeRun Avg|Hold: 100100
IFGain:Low #Atten: 30 dB
Mkr1 5.218 854 GHz
0

Ref Offset 852 dB
402 dBm

Ref 20.00 dBm

Center 5.22000 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHZ* Sweep 1.333 ms (10001 pts|

sG STATUS

PSD NVNT a 5240MHz Antl

[ Keysight Spectrum Analyzes - Swept SA >

RF N N N 05:34:51 PM k

Center Freq 5.240000000 GHz Avg Type: RMS TRA
PNO: Fast ~s— 1rig: FreeRun Avg|Hold: 1001100 T
IFGain:Low #Atten: 30 dB

Mkr1 5.241 302 GHZz
Ref Offset 852 dB
Ref 20.00 dBm 2.161 dBm)

Center 5.24000 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHZ* Sweep 1.333 ms (10001 pts|

sG STATUS

Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 15 of 20
BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



PSD NVNT n20 5180MHz Ant1

= Keysight Spectrum Analyzes - Swept SA
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PSD NVNT n40 5190MHz Antl

= Keysight Spectrum Analyzes - Swept SA
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Band Edge

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5180 Antl -39.86 -27 Pass
NVNT a 5240 Antl -45.14 -27 Pass
NVNT n20 5180 Antl -38.09 -27 Pass
NVNT n20 5240 Antl -45.56 -27 Pass
NVNT n40 5190 Antl -29.82 -27 Pass
NVNT n40 5230 Antl -45.96 -27 Pass

In the test plot, ref offset=antenna gain + cable loss.
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Band Edge NVNT a 5180MHz Low Antl

= Keysight Spectrum Analyzes - Swept SA

Center Freq 5.100000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Ref Offset 4.49 dB
Ref 20.00 dBm
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Start 5.0000 GHz Stop 5.2000 GHz|
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)
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Band Edge NVNT a 5240MHz High Antl

= Keysight Spectrum Analyzes - Swept SA

Center Freq 5.320000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Ref Offset 452 dB
Ref 20.00 dBm
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Stop 5.4200 GHZ|
#VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

¥

H dBm
5.350 0 GHz -47.724 dBm |
53514 GHz -45.143 dBm |

Band Edge NVNT n20 5180MHz Low Antl

= Keysight Spectrum Analyzes - Swept SA

Center Freq 5.100000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Ref Offset 4.49 dB
Ref 20.00 dBm
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Start 5.0000 GHz Stop 5.2000 GHz|
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

FUNCTION WIDTH.
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Band Edge NVNT n20 5240MHz High Antl

= Keysight Spectrum Analyzes - Swept SA

Center Freq 5.320000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Ref Offset 452 dB 44 4 GHz
Ref 20.00 dBm 1

3 dBm

Stop 5.4200 GHZ|
Sweep 1.000 ms (1001 pts)

Tosras
Band Edge NVNT n40 5190MHz Low Antl

= Keysight Spectrum Analyzes - Swept SA

Center Freq 5.130000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Ref Offset 4.5 dB Mkr1 5.186 2 GHz
Ref 20.00 dBm
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Start 5.0300 GHz Stop 5.2300 GHz|
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

¥

86 2 GH dBm
5.150 0 GHz -37.767 dBm |
51494 GHz -29.821 dBm |

Band Edge NVNT n40 5230MHz High Antl

= Keysight Spectrum Analyzes - Swept SA

Center Freq 5.290000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Ref Offset 452 dB
Ref 20.00 dBm
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Start 5.1900 GHz Stop 5.3900 GHz|
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)
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5,360 4 GHz -45.968 dBm |

Tysmerss
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